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PARTS LIST 

NUMBER  DESCRIPTION QUANTITY 

1 BOLT M12*110 + TWO WASHERS + NUT 4 

2 BOLT M12*95 + WASHER 2 

3 BOLT M12*100 + TWO WASHERS + NUT 16 

4 BOLT M12*105 + TWO WASHERS + NUT 14 

5 BOLT M12*30 + WASHER 2 



GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1

15068 - Pozzolo Formigaro (AL) - Italy
www.toorx.it  -  info@toorx.it




